

CPSIA CHILDREN'S PRODUCT CERTIFICATE

Importer: Charles River Apparel, Inc.
1205 Providence Highway (RT.1)
Sharon, MA 02067-1671, USA
Tel: 800-225-0550

Style Number: 8191

Description: Boy's (7-14 years) Knit Jacket 81% Polyester 15 % Rayon 4% Spandex

Manufacture Date: 5-2020

Manufacture Place: NINGBO, CHINA

Order Number: Po 620545

Test records are maintained at:

Charles River Apparel, 1205 Providence Highway (RT.1) Sharon, MA 02067-1671, USA
By Stina Shaw 800-225-0550 x-305, stina@charlesriverapparel.com

As required by 15 USC 2063 (Consumer Product Safety Improvement Act of 2008), this document certifies that the product referenced herein conforms to the mandatory safety standards to which it is subject:

Children's Product Regulations:

FLAMMABLE FABRIC ACT (16 CFR 1610) – Effective 11/12/08

Effective 11/17/10 third party testing required unless exempt.

- Class 1
 Exempted

Plain surface fabrics weighing 88.2 g/m2 (2.6 oz/yd2) or greater.

Plain or raised surface fabrics regardless of fabric weight made from the following generic fibers: Acrylic, Modacrylic, Nylon, Olefin, Polyester or Wool.

- a. Flamability test
- i. Date test(s) performed: 4/20/2020
 - ii. Location(s) : Jiangsu China.
 - iii. Name of certified lab who performed test(s): Intertek Testing Services Wuxi Ltd.
 - iv. Address: No.8 Fubei Road, Xishan Economic Development Zone, Wuxi 214101
 - v. Tel: +86 510 8821 4567

DRAWSTRINGS ON CHILDREN'S UPPER OUTERWEAR Safety Standard (ASTM F-1816)

- N/A (Pants, Shorts)

FEDERAL HAZARDOUS SUBSTANCE ACT: **LEAD IN PAINT & SURFACE COATING** (16 CFR 1303)

Effective 12/21/08 third party testing required. Effective 8/14/09 limits cannot exceed 90ppm.

- N/A (No Painted Parts or Surface Coatings on this item)
 PASS

FEDERAL HAZARDOUS SUBSTANCE ACT: **LEAD IN SUBSTRATE** (CPSIA 101)

Effective 8/14/11 limits cannot exceed 100ppm, Effective 12/31/11 third party testing required.

- b. Lead in Substrate
- i. Date test(s) performed: 8/20/2019
 - ii. Location(s) : Zurich, Switzerland
 - iii. Name of certified lab who performed test(s): TESTEX AG, Swiss Textile Testing Institute
 - iv. Address: Gotthardstrasse 61, CH-8027 Zurich, Switzerland
 - v. Tel: 41-44-2064242